
1

SYMPOSIUM ON INDIA AND THE INTERNATIONAL

DRINKING WATER SUPPLY AND SANITATION

7 1

W W 8 1 Proceedings

DELHI
SCIENCE FORUM



A

LMP PRECISION ENGG. CO. PVT. LTD. BILIMORA
THE HOUSE OF TOTAL TUBEWELL TECHNOLOGY

WHETHER IT IS UNDERGROUND WATER FOR
HOME, INDUSTRY OR AGRICULTURE

* Underground Minerals
*Geological Resources

\i

U.J-

First Rig Indigenously Manufactured in 1955 Blessed
by Late Pandit Jawaharlal Nehru,

The Prime Minister of India.

Rotary-Cum-Percussion Drilling Rig Blessed
by Hon. Prime Minister Smt. Indira Gandhi

in the Year 1972.

I

LMP can handle the job with their expertise, right from manufacturing various Drilling Machines,
Turbine/Submersible/Mud Pumps, drilling of tubewells till the commissioning and testing.
[...]
(90%) were found to be satisfactory and the re-
maining 6 samples (10%) were classified as sus-
picious However, no sample was found unsatis-
factory of the well, water after chlorinations.
The residual chlorine was available in well

50

water at all times. An improved Pot Chlorinator

developed as result of further experimentation in

UNLCEF assisted 'Mali Sanitation Project' Luck-

nbw, can provide effective cholorination for 60-80

days-

Cos', s

In the plains of Uttar Pradesh the cost of
piped water system varies from Rs. 200/- to
Rs. 250/- per capita at the present population
laid. In ihe hard-rock and mountaineous regions,
it may cost Rs. 400/- to Rs- 600/-. This does
not however, include the cost of waste water dis-
posal system. For hand pumps, the cost includ-
ing the drainage facility varies from Rs. 15/- to
Rs. 25/- for plains and Rs- 50/ to Rs. 100/- for
hard-rock, areas. The cost has been worked out
on ihe basis of 200 people per hand pump. The
capital cost of a Pot Chlorinator programme is
negligible. Considering 10% grant for construc-
tion, the maintenance cost of a piped water sys-
tem works out to something like Rs- 7.50 per
house hold, per month. In case of hand pumps,
Rs. 0.50 to Rs. 2.00 per house hold per morvih
have been reported based on three tier system of
maintenance. For Pot Chlorinator programme,
the cost per house hold per month may vary from
Rs- 1.0Q to Rs. 2.00 only.

Uttar Pradesh is the only state that enjoys the
legacy of the piped water system. Other states
have switched over to hand pump and sanitary
dug well construction programme much earlier.
Orissa has almost completed the first priority
scarcity villages in this way and other states in-
cluding Bihar and West Bengal are also much
ahead. j

International Water Decade

If in the International Water Decade, our aim

is to provide safe water and its sanitary disposal

for all the communities, our priorities need to be

redefined. In the first instance Pot Chlorinator

should be put to all the existing open wells and

spring collecting chambers. In the second place,

preference should be given to hand pumps and



sanitary wells particularly in the rural areas-
"Piped Water Supply Schemes are highly costly
and would be adopted only when Jess expensive

measures such as hand pumps and sanitary dug
wells are impracticable on account of geographi-
cal and terrain condition" as stated in the Draft
Sixth five year plan 1978-83.

Appropriate Technology

India is a vast country with varying culture
and topographical features. More practical low-
cost, labour intensive, self-reliant technologies with
emphasis on maximum use of local resources—•
both material and labour need be evolved. Our
technology policy l0 should largely dwell upon
these considerations.

Health Education

Much has been said about health education u

and human motivation but not all is practiced
in the field. In the 'International Water Decade'
this has to be pursued vigourously. Public opin-
ion has to be mobilised regarding appropriate
procedures to ensure active participation of the
communities in the programme.

Conclusion

In the past, great weightage has been given
to the safety of drinking water against diseases
and thus the piped water systems were recommen-
ded in general. A comparative study of piped
water supply, hand pumps and open wells shows
that the age old belief that the piped water sup-
plies are the safest is only comparatively safer.
As for the open wells, its water can be made
quite safe with the use of a simple device known
as Pot Chlorinator.

If the dream of the 'International water de-
cade' i.e. to provide safe water and sanitation
to all the communities by the year 1990, is to be
realized, the priorities will have to be redefined
and we should take up chlorination of village
wells in a big way. Secondly, we should give pre-
ference to hand pump and sanitary dug well

schemes over piped water supplies which are

highly costly. Thirdly, we must also insist on

drainage around the wells and hand pumps.

Fourthly, we should carry out a programme of

health education parallel with the development

of community water supply and sanitation in

order to highten people's awareness with respect

to health, seeking their full support in planning,

operation, maintenance and financing of the

above services. And lastly but not the least, we

should develop appropriate technologies in the

context of the existing socio-economic conditions1.

References

1. Targets And Achievements—April 1980,
U.P. Jal Nigam.

2. State Has Big Water Plans—Northern India

Patrika, dated 10.8.80

3 Norms For Rural Water Supply—BB. Rau
and M.M. Datta, published in Water World
Jan.—March 1980.

/
4. Report of the State Hygiene Institute, Luck-

now Jan- 1981.

5. Manual On Water Supply And Treatment,
"~ CPHEEO, Ministry of Works and Housing,

New Delhi 1976.
6. Bacteriology For Sanitary Engineers, D .D.

Mara, 1974-

7. Bacterial Contamination of Water Mains—
Gyan Sagar, published & presented in the
Seminar at Institution of Engineers (India)
Jan. 1-3, 1978, Gorakhpur, U.P.

8- Appropriate Technology For Water Supply
& Sanitation, Technical and economic op-
tions, John M. Kalbcrmatien, DeAnne S.
Julius, and Charles G. Gunnerson, World
Bank/Dec. 1980.

9- Safe Water For Millions—Gyan Sagar, pub-
lished in the Civic Affairs, May 1980.

51



10. An approach to technology policy for the B. Social Criteria in the design of rural
nation—Gyan Sagar—Civic Affairs, June water supply projects—Gyan Sagar—
1980. published in Society For Training &

Development Journal, New Delhi Oct.
11- A. A new approach to planning of rural 1979-

water supply—Gyan Sagar—published by
the Institution of Engineers (India) PH C. Towards Sound Management of Rural
Division Vol. 51 number 6, part 2 Feb. Water Supply—Gyan Sagar—published
1971. in Prabandh, Lucknow Jan-March 1980.

52



Sewage Treatment and Its Essentials

By

P.S. Rajvanshy* and S.K. Mishra*

JAIPUR, a city of nations fame and pride, to day

envelopes about 10 lacs souls. It is flanked by

two major sewerage outfalls (North and South).

During the past couple of years it became very

e sential to treat the sewage and consequently a

full proof sewage treatment plant was commis-

sioned in the year 1977. This was implemented to

rcfovc risk to Public Health, to avoid foul smells

and objectionable sights and to prevent the pol-

lution of streams and wells. This was also the

aim to convert this sewage into the water which

may not contaminate any of the sources align-

ing in the vicinity.

In its conceptual design consideration for the
first and the new waste water treatment facility,

\ -' —

LAYOUT CHART OF UNITS_

o.

I—(-->-•

'?*

,0~

• — . —

.':

**:n_•
'4!

i T
i ] t
r * '1—^— —

. A . | . 1 -

|

vsc
OE

,U(MNO CHANKEL

AC

ATOC

c p

TANK

6A5T DISTRlftUTION OAMHEL

VifcST SIDE. CtATC

EAST &1O8. GATC

AinAJlOH COHE

At^ATlOM TAHW OME*tf LOW CHAMMftU

FCEDING PIPfc

WA1.K WAV fiR

COHCRftTE PI

W45T * \Dl

MSPM

MIOP

trip

STOP

Sp

S&PH

PUMP SET

MAIN CONTROL

MAID SLUOC6 PUMP H

MAlKSUUOCt OILtVfi

SLUOGt THtCKMCK <"

S&COMDAKY

9LDM RftCO

EA&T StOB O

e PUMP HOUSE.

6tO

* Chief Engineer, Head, Public Health Engineering Department, Stale of Rajasthan.

** Chemist, Public Health Engineering Department. Rajasthan.

53



PHED, Rajasthan incorporated several innovat-
ing features. One of these features was that bio-
logical treatment be used with aerobic digestor
attached with sludge thickner. This treatment unit
lias been in full operation for approximately two
years and this paper describes the facilities being
used and discusses some of the design and basic
mechanism involved in every treatment unit.

Figure—J, shows the present plant layout, and
reflects the complete sewage treatment and dis-
posal cycle. The present design capacity in use is
3 mgd w t̂h the total capacity for 6 mgd and lean
hours (low measured was 1 mgd. Sewage receives
primary treatment prior to biological treatment
process. After biological treatment the affluent is
discharged to Ihe Jal Mahal with the excess acti-
vated sludge being thickened by gravity. The thic-
kened sludge is digested and passed on to the
drying beds for final disposal as manure. The
design parameters have been appended as follows :

DESIGN SPECIFICATION

Unit : 1 Inlet Chamber :

Out fall sewer 1200 mm diameter with capacity
of average D.W.F. 12 MGD.

Unit: 2 Screen Chamber :

Two chambers of 6 MGD capacity. Velocity
of flow: Max. 076 mt/Sec. at peak flow.

Screen size: Coarse screen 3" opening, fine
screen 3/4" opening.

Unit: 3 Grit removal plant :

Capacity: Ultimate DWF of 6 MGD velo. of
flow: 0.772 Mt/Sec.

Specific gravity of grit particles 2: 3 Min. size
of grit settling: 0.2 mm settling time: 65 Second.

Grit channels Four sub-channels of parabolic
section 2.286 meter wide at top and 0.6m at bottom
with depth of 0.85 meter.

Unit : 4 Aeration Tanks (42)

Proposed inlet BOD—450 mg/lit -do- outlet
BOD—10 mg/lit (eff.97.8%). Detention time in

the tank: 13.28 Hrs. proposed MLVSS concentra-
tion: 2520 -do- M/SS -do- :4200
Oxy. capacity 1.15 Kg./Kg. of BOD Oxy. transfer
capacity of each 5 aerater 1.3 Kg/HP/Hr.

Capacity of aeration tank : 15.08 Million

(358660x42).

Proposed SVI : 50-100.

Volume of surplus sludge 2250 Kg./day.
Proposed A/M ratio 0.1485.

Proposed solid retention time 20-24 day.
Proposed surface loading rate :

525 kg/1000 cum.

Aeration tanks : 10.36 X 10.36x2.47 Mt.

Hopper bottom tanks :

10.36X 10.36+5.56x5.56X1M

Aeration cones : 1.8 mt. diameter high intensity

cones,

Reduction gear : Weather proof worm reduc-

tion gear heads from 960 rpm to 40 rpm.

Motors: 12.5 HP.

Unit : 5 Final Settling Tanks :

Surface overlow rate : 53750 lit/day/sqmt.

Detention period 21/25 He.

T. capacity of tank : 5.675 million It.

Sludge : 400 mm dia working under hydrostatic-

condition.

Unit: 6 Return Sludge pump house :

Pumping capacity : 6 MGD with 2 MGD

stand-by.

Unit : 7 Sludge Thickner :

Capacity : 186140 lit.

Size : RCC 6.1 circular tank with 3.96 meter

depth with hopper bottom.

Inlet : 200 mm dia C.I. pipe.

Outlet : 200 mm dia C.I. pipe with valve.

54



Unit : 8 Aerobic disgestors :

Detention time : 12 days.

Oxy. capacity 0.08 Kg. of Oxy per Kg. of BOD

removed.

Aeration tank : 10.97 x 10.77 x 2.47 MT

Hopper bottom tank :

(10.97X 10, 97-f 5.66x5.56)X 1 mm

Aeration cone :

Reduction gear :

Motors :

Unit : 9 Secondary sludge Pump House :

Pump capacity : 27.2 cum/Hr.

Rising-main : 150 mm dia CI pipe.

Unit : 10 Sludge drying beds :

Area : 4366 sqm.

Drying time 10 days.

12 Nos. S. drying beds.

size ; 22.87 X 17.62 meter.

Extended Aeration

Extended aeration is also termed as total oxi-

dation or aerobic digestion. Any treatment in

which water borne wastes of domestic or indus-

trial origin are aerated in the presence of floccu-

Jent cultures of micro-organisms, the so caUed

activated sludge (activated sludge processes use

recyled micro-organisms to oxidize the organic

compounds in the presence of molecular oxygen

to carbon dioxide, water and new cells) freely

suspended in the liquid. Most waste waters ame-

nable to treatment by the process containing in

inoculum of micro organisms and on aeration,

those adopted to the prevailing environmental

conditions will grow. A proportion these orga-

nisms will usually be found to clump together

•and the flocculated mass can be separated by sedi-

mentation. Quantities of the waste water then

can further be added, and the procedure is repea-

ted until a sufficient concentration of flocculant

activated sludge has been built up to permit

operation under continuous flow conditions. The

concentration usually required in the mixture of

sludge and waste water is within the range of

3500 to 5000 mg/1, A high mixed liquor suspen-

ded solids (MISS) concentration and extended

period of the aerations are essentials of this pro-

cess to seek a reduction of BOD over 98 percent.

This reduction is brought about by two fold con-

vers-.ons of organic matters. A part of it, is ren-

dered into biological sludge and a part is also

converted into carbon dioxide and water. Long

period of aeration leads to further mineralisa-

tion of biological sludge by endogenous respira-

tion and, therefore, it docs not require any more

treatment The essentials in this process are:

Sludge Age (days)

Residence time (Hrs)

Removal elliciency (%)

Reactor solid concentration

(Mg ML SS/l)

Recyle Ratio

Lb BOD (Loading)

Ft 3 days

10

15-30

85-98

3500-5000

0.7-1.5

0.025

Sewage purification and sewage works

Sewage is a water borne waste which contains

enormous variety of waste products of human,

animal, vegetable or mineral origin in dissolved

and undissolved form. A sewage contains solids

those sink, those float and those which neither

sink nor float. Efficient and successful sewage treat-

ment involves the healthy and proper functioning

of all operations. Each unit of treatment plant

ralies on the harmonious functioning of the pre-

vious one- Two treatment units are not alike.

Every unit differs in design, strength and quan-

tity (bow) of sewage it receives and the time pe-

riod of contact.

:.55



Preliminary Treatment

The sewage from the half of the city Jaipur is

led to this treatment plant by a 1200 mm dia.

Masonary sewer. The total quantity of the sewage

received by the treatment plant is about 3 mgd

with a maximum flow in the morning/evening

hours and minimum flow occurs during the lean

hours. Sewage carries with it papers, rags, sticks,

coarse, grit and other objects. If they are left

to pass to other units they could cause great deal

of trouble by blocking pumps, choking pipes,

valves and the desired oxidation of the organic

matters. The first step, therefore, is the removal

of these objects by screens of size 3" and 3/4"-

The bar screen has been set with the bars sloping

in the direction of the flow, and the angle with

the horizontal is 60°. Bar screens are cleaned by

hand. Alternatively, the cleaning of screens is

also done by substituting another set of screens

of the same size.

Grit Removal plant

Even where the sewerage system is nominally

separate, it is prudent to make provision for the

removal of grit, from the matter, though it is

composed of sand, brokeriglass, cinders crockery

and occasional small fragments of metal. Re-

moval of grit is based on the fact that grit is

heavier than the organic solids present in the

sewage. The specific gravity of quartz material

(sand) is about 2.65 and of organic matter ranges

from 1-0 to 1.2. Practically, a detention period

of 1 minute and a velocity of about lfps. have

been found to be most effective in removal of

grit. Theoretically this unit should eliminate inor-

ganic material larger than about 0.2mm. This

removal is effected by means of a small settle-

ment tank from which the grit is removed by

pump. The specific gravity of the grit material

though may vary but precisely it comes to 2.6. The

four parabolic channels with a depth 2.286 mater,

top width 0.6m and 0.85 m at bottom also play

(vital role in removing the grit from sewage. This

unit is equipped with mechanical device for re-

moving ths grit and washing it. The unit makes

a use of small detention tank (grit collector and

washer) where after being washed, the grit is

discharged by a conveyor. The so conveyed mate-

rial is dumped inio the trolly standing just below

it for final disposal.

Aeration tanks

This sewage is led through the channels to the

surface aeration system in which the surface of

the sewage in the aeration tank is agitated as to

encourage solution of oxygen from the air. The

reason and the advantage of agitation is that when

the water is comparatively quiescent, the surface

film exposed to the air becomes saturated with

oxyge" but this oxygen is not transferred to the

body of the liquid, whereas when the water is